
24 www.raider.bg

EXPLODED VIEW



25
SPARE PARTS LIST

NO. NNaammee PPiiccttuurree

1 Accessory 1

2 Accessory 2

3 Accessory 3

4 Accessory 4

5 Accessory 5

6 Accessory 6

7 stay cord

8 Accessory cover

9 Silencing 
filter

10 Screw ST4X30

11 Rear case

12 transit joint

13 Pump assembly

14 elbow 
connection

15

Battery pack 
pin + 
protection 
board assembly

16 Bend the pipe 
handle

17 handle

18 Screw ST4X18

19 Switch

20 Screw M4X10

21 Front case

22 Output high 
pressure pipe

23 Screw M6X25

24 press switch

25 check valve

26 Input high 
pressure pipe

27 Shock absorber 
column

28 Screw M5X10

29 inductance

30 baseboard

31 nut M6

32 Rubber Foot 

33 Screw M6X14

34 protection 
board

35 Protective 
plate box

36 purge valve

37 air tank

38 safety valve

39
Pressure 
regulator 
assembly

40 Brass pagoda 
connection

41 pressure gage


